

TEST REPORT	
Customer Name	Maheshwari Mining Pvt Limited-Odisha 00 Kaliapani Main Road Kaliapani-755047

Discipline & Group	Chemical & Ores and Minerals.
Customer Ref.	Samples Received by courier
Commodity	Geological Rock Powders
Lab ID	G4699
Sample Receipt Date	14-Apr-26
Analysis Completion Date	21-Apr-26
Date of Reporting	21-Apr-26
Sample Count	3

Sl. No.	Customer Code	Sample Description	Method	SOP/OM/075
			Lab ID	Specific Gravity
1	ORDN-2/CS-20	Powder	G4699-1	2.62
2	ORDN-5/CS-21	Powder	G4699-2	2.74
3	ORDN-7/CS-22	Powder	G4699-3	2.61



Mr. SATYANARAYANA - Head - ORES & MINERALS - AUTHORIZED SIGNATORY.

** END OF THE REPORT **	
1. The results listed above pertain only to the tested samples and applicable parameters. 2. Samples which are degradable will be disposed immediately after testing and others will be disposed after one month from the date of issue of test certificate unless otherwise specified. 3. Total liability of our laboratory is limited to the invoiced amount. 4. This report is not to be reproduced either wholly or in part and cannot be used as an evidence in the Court of Law and should not be used in any advertising media without prior written permission. 5. In case any reconfirmation of contents of this test certificate is required, please contact our office. 6. Sampling is not done by us unless otherwise specified. 7. Any discrepancy in the Test Certificate should be notified within 30 days.	